R%CE HYDRO INC

INSTALLATION INSTRUCTIONS
RI-6 WHEEL & HANDLE KIT

FOR WARRANTY REGISTRATION CALL: 1-800-245-4777
RICEHYDRO.COM

RECOMMENDED TOOLS

1/2” & 7/16” WRENCH

1/2” & 7/16” SOCKET/RACHET

PARTS LIST

(2) 4” RIGID CASTERS a( (1) V-REST FOOT ASSEMBLY

(1) HANDLE ! (4) 1/4” X 20 LOCKNUTS £

(2) 5/16” FLAT WASHERS o

(6) 5/16” X 18 LOCKNUTS

(8) 1/4” FLAT WASHERS O (4) 1/4” X 20 X 3/4” BOLTS 7

(4)5/16” X 18 X 1 & 3/4” BOLTS i (2)5/16” X 17 BOLTS




ASSEMBLY INSTRUCTIONS

Step 1. INSTALLING (1) HANDLE
Connect HANDLE on the inside of frame using existing holes as shown below. Insert a BOLT, 2 WASHERS, & 1 LOCKNUT in
each of the 4 existing holes. Use Wrench/Rachet to tighten.

HANDLE

P

- 4

x4
xS ' |

| g

5/16" X 1 3/4" BOLTS,WASHERS, & LOCKNUT

fmem + ) + FRAME + ) + ©

Step 2. INSTALLING (2) 4” RIGID CASTERS
Place 4” RIGID CASTERS under base as shown below. Insert a BOLT, 2 WASHERS, & 1 LOCKNUT in each of the 4
existing holes. Use Wrench/Rachet to tighten.

4" RIGID CASTERS

I1/4" x3/4" BOLTS, WASHERS, & LOCKNUTS

e + ©) + FRAME +©) + €

Step 3. INSTALLING V-REST FOOT
Place V-REST FOOT under base using existing holes as shown below.
Insert a BOLT, 2 WASHERS, & 1 LOCKNUT in each existing holes. Use Wrench/Rachet to tighten.

V-REST FOOT ASSEMBLY

5/16" x 18 X 1 3/4" BOLTS, WASHERS, & LOCKNUTS

_—+O+FRAME +O+@'




